m@

Form No. 102304

Application Charts &
Installation Instructions

for: 205058
Detroit Diesel
Mounting Plate Application Charts
(used with OTC #1750A Diesel Engine Repair Stand)
Mounting Plate No. Used On
53 Series: Inline, 6V & 8V
205058 71 Series: Inline, 6V, 8V, & 12V
92 Series: 6V & 8V
8.2L: V8
Engine Mounting
A WARNING: To prevent personal injury, a“'Vetflsm Adapter Plate
ountin :
* Wear eye protection that meets ANSI Z87.1 Adapter p|%te
>@al and OSHA standards.
e Tighten all mounting screws and bolts
before starting work on the engine. Center of
\! * Useonly SAE Grade 8 cap screws to mount PI ! Ba!?hnce
the plate to the engine and to the engine iy ! T within
= support. - ° 2inches
Z o
Installation Instructions Engine

1. Bolt the mounting plate to the engine as
shown in one of the following application 7
charts. J \ [:@

2. Find the engine’s center of balance (or ’ \\ .

; . . . Side Plates
greatest concentration of weight). Note: Figure 1
This is usually about two inches above the
center of the crankshaft. See Figure 1.

3. Attach side plates to the engine mounting Fasteners Description Qty. Part No.
adapter plate, butleave the cap screws and 5/16-18 UNC x 1-1/4" Ig. 4 19832
nuts loose. 3/8-16 UNC x 1-1/4" Ig. 1 19828

4. Align the engine (with side plates attached Cap Screws 3/8-16 UNC x 1-1/2"lg. 10 19818
to the adapter plate) with the universal 3/8-16 UNC x 2-3/4" Ig. 4 19834

_adapter p _ 7/16-14 UNC x 1-3/4" Ig. 8 19835
mounting adapter plate. Raise or lower the M10 x 1.5 6g x 40 mm Ig. 5 206660
englne until I'_[S center of balancg is in-line 5/16" Bolt Size 2 10230
with the rotating shaft of the engine stand. Washers 3/8" Bolt Size 10 10231

5. Align the closest tapped holes in the 7/16" Bolt Size 8 10232
universal mounting adapter plate with the 3/4" 0.D. x 13/32" 1.D. x
holes in the side plates. Securely tighten Spacers 1-1/4" 1g. 4 205093

the side plates to the engine mounting plate
and to the universal mounting adapter plate
on the engine stand.



Application Charts & Installation Instructions

Model 4-53
Left Side Of Block

TOP

FrRONT | €00» [T * ] "

REAR

3 3 @L#m [ & = &
l@:“?' He W Ho. 'e 52"

<§>, Co [ ] g0 49 Ll© %
$ $ 5 NI [
L o o X tHHo /™
BOTTOM

(4) %-16 UNC X 234" Lg. Cap Screw, Grade 8
(4) %" Washer
(4) 3" 0.D. X 1%a” Lg. Spacer

Model 6V-53
Right Side Of Block

TOP
COCCE >
REAR U ' ‘jﬁ . o
. Q @ g )
| , @ ] @ —
—L_be:_:’@' '! 1t |
1;7 ?WWG_E_'D gé"i‘f—‘} ! %
* BOTTOM

(4) %s-18 UNC X 1¥” Lg. Cap Screw, Grade 8
(4) %" Washer

(2) %-16 UNC X 112" Lg. Cap Screw, Grade 8
(2) %" Washer

(1) %-16 UNC X 1%” Lg. Cap Screw, Grade 8
(1) %" Washer

Model 8V-53
Right Side Of Block

REAR
— — — FRONT
s
@ .® i]@@{g i@ |§
—ii
Ll B el
177 | e e e
4 BOTTOM

’ (4) %18 UNC X 114” Lg. Cap Screw, Grade 8
(4) %" Washer

(3) %-16 UNC X 1'2” Lg. Cap Screw, Grade 8
(3) %” Washer

ﬂw (1) %-16 UNC X 11" Lg. Cap Screw, Grade 8
(1) %” Washer

Model 3-71
Left Side Of Block
TOP
FRONT
REAR
5
let— 547"

3!/

BOTTOM ‘

(8) %14 UNC X 134” Lg. Cap Screw, Grade 8
(8) s Washer



Application Charts & Installation Instructions

Form No. 102304

Model 4-71
Left Side Of Block

TOP

Model 6-71

Left Side Of Block

TOP

) S i}
REAR i J <
= =l J . o
z - =
i e Il
58 @ _";”9 % 4—5/8” b ] Mt ol Sk * 63/8”
- o _f] 0 4+ o 4 6 . b o _fsoe ++ o s
I © : : ® o &
?‘;’o '(‘% ,.\(‘I’i ¥ Q%’/'\ '? * gi gg’g f\% i g c:gj\ '%PQ A
YT A Y | KR
BOTTOM } BOTTOM }
7_| - YA . , de 8
. (8) %14 UNC X 134" Lg. Cap Screw, Grade 8 g; ,;ﬁ)?,vlajsNhirX 1%" Lg. Cap Screw, Grade
(8) %" Washer 1
Model 6V-71 Model 8V-71
Left Side Of Block Left Side Of Block
TOP TOP
e s & + 1 IR s R
|U oDz, DD,
FRONT = REAR E T 77T U i REAR
) o
| & 2| —
|1

& p4
R £} BN ! w177
Iﬁ»_ 1o + Y
al bad & b d *
: =ﬁ ¢
BOTTOM ! "he”

‘ (7) %-16 UNC X 1%2” Lg. Cap Screw, Grade 8
(7) 3%” Washer

é 3
- E“ﬁ 178"
-¢Oe ¢4 _}1° +
bo & i
: ' 11 &
PN k S Py

BOTTOM

AE The”

(10) %-16 UNC X 112" Lg. Cap Screw, Grade 8
(10) 3,” Washer



Application Charts & Installation Instructions

Model 12V-71
Left Side Of Block

TOP
<& . 4\ - R - P . <t . &
' Ly by ‘. ! !
P >4< | e /g( q >{,{( | >¢< | )O
U v g REAR
FRONT
WP
—_T{Je D
S i : 7%
L 8 6
bl g i
BOTTOM ' "
. (8) %-16 UNC X 112" Lg. Cap Screw, Grade 8
(8) 3%” Washer
Model 6V-92 Model 8V-92

Left Side Of Block

REAR

- 175"

(7) %-16 UNC X 1%2” Lg. Cap Screw, Grade 8
(7) %” Washer

FRONT

Left Side Of Block

TOP
e B e\ B = s
ol 2 O
... ... % 3| REAR
Q@Q e . s e SIS L B e
b DO D
+ éoo D 4
+ e - 175"
1 6% A 1° +
RN XN Y
BOTTOM { The”

(7) %-16 UNC X 112" Lg. Cap Screw, Grade 8
(7) %” Washer



Application Charts & Installation Instructions Form No. 102304

Model 2-53 Model 3-53
Left Side Of Block Left Side Of Block
TOP TOP

A — | s

FRONT © :{QIJ;

REAR bRy N&_ REAR
@ b ¢ © e 117 3 T + 0.¢¢ Y
)¢l e ol 157 e e W ‘

- —t9 —a— /5"
S - ‘-__4500 44 _f1c . ,¢, & __-_'@Do 4+ o 'S 6
& o | e ] @ o [ 4 1 o
RPN | r'\e‘)}v 1o " o m('bfw 1"~ ’%
BOTTOM BOTTOM
(4) %-16 UNC X 23" Lg. Cap Screw, Grade 8 (4) %-16 UNC X 23%3” Lg. Cap Screw, Grade 8
(4) %” Washer (4) %" Washer
(4) %" 0.D. X 1%” Lg. Spacer (4) %” 0.D. X 1%” Lg. Spacer
8.2 LITER V8
Right Side Of Block
(See Figure 2)
‘/16”“ TOP
* ] o O oo O o O
o o
o
O
REAR FRONT
_'__c‘&)’ oo (; o o
oo o o]
O " o O
5 & ,wo,b;?’ &
]«TL AL
EDGE OF V-BANK
’ (5) M10 x 1.5 6g x 40mm Lg. Cap Screw, Grade 10.9
(5) %" Washer
UNIVERSAL MOUNTING ADAPTER
/N\\ N Note: Attach Engine Mounting
’ . Plate to Universal Mounting Adapter
I AN Side Plates as shown.
0o [e] \\ - ///
5 1‘ /’/J/ \L\ ‘(
0 o VS v
=7 { A
\ ENGINE MOUNTING PLATE
ADAPTER SIDE PLATES
Figure 2

OTC puts everything within reach. Learn more about garage accessories we have.


https://www.carid.com/garage-accessories.html
https://www.carid.com/otc/

